Queen Bed




Assembly Instructions

Caution : You must read this before you proceed

Care & Maintenance

. Not for commercial use. For residential use only.

. Furniture may scratch floors. We recommend using
furniture pads to protect your floors.

7, ﬁ- « Do not put hot items directly on furniture surface.

@ [ + Donotclean furniture with harsh cleansers or polish.

@ {§ - Donotplace furniture under direct sunlight.

@ . Do not place furniture near heating or cooling vents.

2 / « Do not write on furniture without a padded barrier to
ﬂ protect the surface.

@ (_) . Do not place furniture outside . For indoor use only.

i« Stains may be removed with mild soap solution and

Z l 1 damp cloth.
@ % . Children should not climb or jump on the furniture.
e Dust and pick-up spills using a clean, non-colored,
v R/ lint-free cloth.

Please look in carton for hardware packs and legs.




Queen Bed
C630FXH20251117CV

/

-
Part List Part List N769P385612B

Label Picture Description QTY

The bottom

@ The top board 1
of the bedside

@ board under the 1
bedhead
@ Bed ear panel
[— 7 (left) 1
@ Bed ear panel
| (ight) 1

Page 1 Of 12




Part List

Part List N769P385612B
Label Picture Description QTY
@ Bedside panel 1
(left)
Bedside panel
® (right) 1
@ Bedside table
(left) 1
Bedside table
(right) 1
(9 Bedside table 1
Drawer board 4
@ Bedside tube 4
@ Main beam of 1
the bed

Page 2 Of 12




Part List

Part List N769P385612B

Label Picture Description QTY
13 Bedside pillar 2
The horizontal 1

bar in the bed
@ Foldable basket 4
0 o)

G 8
w - r
- 2

\ Bed slats 24

©

==
N

Page 3 Of 12




Part List

Hardware N769P385612B
Label Picture Description QTY
A @) MBx15 16
&) M8x30 12
© &) M8x35 o4
©) &) M8x45 1
® M6x15 16
® 4
© 8
@ 16
@ D5 1
@ D4 1
@ M6x10 28

Page 4 Of 12




Assembly Preparation

Before Beginning assembly:

®

Ky

A G (Mex1s) x2opestt g xdpes (M6x10  x28pcs+1
B @mm  (M8x30) x12pcs+1 (5 @ X8pCs
C O)mmm (M8x35) x24pcs+1 H Xx26pcs+1

D  ©)mummm (M8x45) x1pc+1 | € (D5)xlpc
E (MBx15) x16pcs+1 | @ (D4) x1pc

Page 5 Of 12




Step 1 -1

As shown in the figure, connect O, @ with 3), @ using B screws|

Step 2

As shown in the figure, tighten O and @ with a B screw.

Page 6 Of 12




M8x15 x12PCS

As shown in the figure, connect ®@® and ®@ with A screws and
@3 respectively, and fix Q) on (7 and ® respectively.

Step 4

E F
M6x15 x16PCS D4 x1PC

C
) ﬁ
[ M8x35 x1 6PCSI D5 x1PC

As shown in the figure, fix @D and (® to the side panels using C

screws and E screws respectively.

Page 7 Of 12




M8x15 X4PCS

S

C
@))w»nn»ww
M8x35 x4PCS

D5  x1PC

As shown in the figure, connect and fix ©), the side edge, and the
bedhead with A screw and C screw respectively.

Step 6

)y
M8x35 x2PCS

—

As shown in the figure, fix it with a C screw after expanding (2.

Page 8 Of 12




Step 7

As shown in the figure, connect and fix 42 with the A screw and
the head and foot of the bed.

Step 8

C
@))w»nn»uuw
M8x35 x2PCS

— T2

D

M8x45 x1PCS

—

==

D5 x1PC

As shown in the figure, install and fix (4) with D screw and C screw.

Page 9 Of 12




1,Takepart G andinsertit 2,Then,rotate part G secure 3,Finally, adjust the position
between the left z?nd right the steel bars in the inner so that the steel bar and
steel bars, ensuring a and outer slots,ensuring a the slot of part F fit.

tight fit. tight fit.

Step 10

As shown in the picture, install the wheels on the
basket.

Page 10 Of 12




As shown in the figure, install the basket on using E screws

and F accessories.

As shown in the picture, place the basket on the side of the bed.

Page 11 Of 12




Step 9

As shown in the picture, install @Dd919 together on the bed.

Step 10

Page 12 Of 12




	qiu图纸(2)01
	qiu图纸(2)02
	qiu图纸(2)03
	qiu图纸(2)04
	qiu图纸(2)05
	qiu图纸(2)06
	qiu图纸(2)07
	qiu图纸(2)08
	qiu图纸(2)09
	qiu图纸(2)10
	qiu图纸(2)11
	qiu图纸(2)12

